WQIEEEUSE

Development of Indicators and
Surrogates for Chemical Contaminant
Removal during Wastewater Treatment

and Reclamation




Development of Indicators
and Surrogates for Chemical
Contaminant Removal
during Wastewater
Treatment and Reclamation



About the WateReuse Foundation

The mission of the WateReuse Foundation is to conduct and promote applied research on the
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the
science of water reuse and supports communities across the United States and abroad in their efforts
to create new sources of high quality water through reclamation, recycling, reuse, and desalination
while protecting public health and the environment.
[...]
specific applications in which the presence of wastewater-derived contaminants in reclaimed
water is an issue of concern.

This study was conducted by a team of students, faculty, and research scientists of the
Colorado School of Mines (CSM), the University of California—Berkeley (UC), and the
Southern Nevada Water Authority (SNWA), with support by the staff of participating utilities
and consulting scientists and engineers. In addition, a Stakeholder Advisory Committee
provided additional oversight and input on issues relevant to the development of regulations
and monitoring programs to meet the needs of the water industry.

WateReuse Foundation 7






CHAPTER 2
PROJECT APPROACH

2.1 THE CONCEPT OF TREATMENT CATEGORIES

Engineered treatment systems applied in indirect-potable-reuse projects, which can be used to
control wastewater-derived chemical contaminants, employ physical, chemical, and
biological processes to remove or transform the compounds. Previously published research
on the mechanisms through which treatment processes act suggests that the extent of removal
can be predicted for compounds exhibiting similar properties, provided that those properties
determine the behavior of the compound in the treatment process (Chang et al., 2002; Snyder
et al., 2003a; Drewes et al., 2003b; Bellona et al., 2004). These similarities in the behavior of
wastewater-derived contaminants in treatment systems as well as the relationship between the
removal of wastewater-derived contaminants and readily accessible parameters may provide
a basis for simplifying the evaluation and monitoring of engineered treatment systems’ ability
to remove trace organic compounds.

The compounds most sensitive in assessing the performance of a specific treatment process
will be those that are partially removed under normal operating conditions. Thus, a system
failure will be indicated by poor removal of the indicator compound, while normal operating
conditions will be indicated by partial or complete compound removal. If an indicator
compound that is easily removed by the treatment system is chosen, the indicator will be less
sensitive to partial failure, whereas the selection of an indicator that is poorly removed under
normal operating conditions will provide little insight into system performance under any
conditions. Because data on the efficacy of different treatment systems regarding the removal
of individual compounds are limited and imprecise, we decided to rank potential indicator
compounds in four removal categories: “good removal (>90%),” “intermediate removal (25%
<x <50%)” and “intermediate removal (50% < x < 90%),” and “poor removal (<25%).” This
grouping was determined for individual treatment processes that are characterized by a
predominant removal mechanism. Because this study was tailored toward performance
monitoring of indirect potable reuse systems, only conventional and advanced treatment
processes going beyond secondary/tertiary wastewater treatment processes were considered
in this project. However, this grouping can be developed for any other unit operation as well.
The processes selected include biological treatment (i.e., SAT and membrane bioreactors
[MBRs]), chemical oxidation (i.e., chlorination, chloramination, ozonation, and AOPs),
photolysis (i.e., UV radiation), and adsorption (i.e., powdered activated carbon [PAC] and
granular activated carbon [GAC]), as well as physical separation (i.e., RO and nanofiltration
[NF]). The treatment processes of interest are summarized in Table 2.1.

WateReuse Foundation 9



Table 2.1. Treatment Categories for Treatment Processes of Interest

Predominant Removal Mechanisms Treatment Processes

Biodegradation SAT; riverbank filtration; aquifer storage and recovery;
MBR

Chemical oxidation Ozone; advanced oxidation; chlorine; chloramination

Photolysis Low- and medium-pressure UV radiation

Adsorption GAC and PAC adsorption

Physical separation NF; RO

The selection of viable indicator compounds occurring in secondary- or tertiary-treated
wastewater effluents is documented in Chapter 4, whereas the grouping and ranking of
indicator compounds in individual treatment and removal categories for individual unit
processes are described in Chapter 5.

Traditionally, the treatment performance of a unit process or operation is assessed by
measuring the partial or complete removal of a bulk parameter, e.g., BOD, turbidity,
conductivity, or nitrate. Therefore, measurements of bulk or operational parameters might
serve as surrogates to assess the efficiency of individual unit operations to remove or
transform wastewater-derived contaminants, provided the removal of bulk or operational
parameters is correlated to the removal of trace organics. While bulk parameters can be more
easily measured by using standardized methods than by using indicator compounds occurring
at the nanograms-per-liter level, some of these parameters might not necessarily be sensitive
enough to pick up a partial system failure resulting in a reduced removal of wastewater-
derived contaminants. Thus, this research study investigated the suitability of a wide range of
bulk measurements or surrogate parameters to assess process performance and failure.
Potentially suitable surrogate parameters considered in this study are described in Chapter 3.
Since surrogate parameters also exhibit different degrees of removal or transformation by
individual unit processes, similar to degrees displayed by wastewater-derived contaminants,
these parameters were also grouped into different treatment categories to develop
relationships between the efficiency of removal of indicator compounds and efficiency of
removal of surrogate parameters. This surrogate and indicator framework was validated
through performance-monitoring efforts using laboratory-, pilot-, and full-scale facilities.
Findings from this phase of the study are presented in Chapter 5.

2.2 DEFINITIONS

In order to meet the requirements for serving as an indicator compound, a wastewater-derived
contaminant has physicochemical and/or biodegradable properties that are representative for
a broader class of compounds, has to occur at concentrations that are both representative of
environmental concentrations of the broader class of compounds and high enough to
determine a meaningful degree of reduction through a unit process or a sequence of
processes, has fate and transport characteristics that can be linked to a predominant removal
mechanism (e.g., biodegradation and oxidation) allowing to group this compound into a
treatment removal category, and is quantifiable with a peer-reviewed analytical method.
Suitable surrogate parameters in this sense are commonly available or emerging bulk
measurements that are sensitive enough to provide a quantifiable measurement differential
that is related to the removal of wastewater-derived contaminants. In the context of this study,

10 WateReuse Foundation



we offer the following definitions for indicator compounds for wastewater-derived
contaminants and surrogate parameters.

2.2.1 Definitions of Indicator Compounds and Surrogate Parameter

2.2.1.1 Indicator Compounds

An indicator compound is an individual chemical occurring at a quantifiable level that
represents certain physicochemical and biodegradable characteristics of a family of trace
organic constituents that are relevant to fate and transport during treatment. It provides a
conservative assessment of removal.

2.2.1.2 Surrogate Parameter

A surrogate parameter is a quantifiable change of a bulk parameter that can measure the
performance of individual unit processes or operations in removing trace organic compounds.

2.3 FIELD SITES AND SAMPLING STRATEGIES

Field investigations for this study were carried out at 11 participating water reclamation
facilities located in six different states within the continental United States operating 12
wastewater treatment plants. These facilities represent a wide range of capacities and
operations such as secondary treatment (i.e., partly nitrifying, nitrifying/denitrifying, and
chemical phosphorus removal), rapid-sand filtration, ultrafiltration, MBRs, disinfection (i.e.,
chlorine, chloramination, UV, and ozone), constructed wetlands, high-rate infiltration basins,
SAT, and integrated membrane systems (IMSs) (i.e., MF followed by RO), as well as
different applications leading to indirect potable reuse (i.e., surface spreading, direct
injection, and surface water augmentation). During the initial phase of the study, the research
team conducted a survey at all participating utilities to determine unit processes and
operations employed, process parameters, water qualities, and service area characteristics for
each individual wastewater treatment plant participating in this study. The survey represented
the basis for selecting field sites, unit operations, and logistics for full-scale sampling. Table
2.2 summarizes the treatment specifics and sampling locations of each plant selected for this
study. The participating utilities assisted with sampling logistics and provided operational
information and data for the time of sampling.

WateReuse Foundation 1"



2.3.1 Sampling Collection and Handling

2.3.1.1 Sampling Equipment

Each facility was instructed to follow sampling guidelines provided by the research team.
Efforts were made to reduce if not eliminate the use of plastics during the sampling process
because they can either cause adsorptive losses of target compounds or leak compounds
targeted in the study into the sample. Only glass or metal collection containers were used
during sample collections, and if plastic tubing was employed, it was well conditioned. Also,
efforts were made to minimize caffeine contamination as caffeinated products were not
consumed during sample collections. Sampling bottles were precleaned, contained the
appropriate preservative or quenching agent if needed, and were provided by the individual
utility, CSM, SNWA, and UC laboratory facilities.

2.3.1.2 Sample Collection

Synoptic samples were collected as composites over a short period (2 to 4 h) or as grabs prior
to a unit process and by considering the hydraulic retention time after the particular treatment
process. Prior to sampling, the proper operation of the plant was confirmed by operational
parameters provided by the facility during the initial survey. Care was also taken not to
sample the facilities within 48 h following rain. Samples were collected by using existing
dedicated facility autosamplers employed for quality and compliance purposes or were
collected manually. Autosamplers were set up to collect time-based samples over a 2- to 4-h
period. Samples were collected directly in a single, large 20-L glass container. The
participating utility assisted with sampling logistics and provided operational information
(e.g., flow, BOD loading, and solid and hydraulic retention times) and operational data for the
time of sampling (e.g., pH, total suspended solids, mixed liquor total suspended solids, COD
or BOD, ammonia, and nitrate).

12 WateReuse Foundation



Table 2.2. Treatment Specifics and Sampling Locations at Full-Scale Facilities

Sampling Sampling
Locations: Locations:
Unit Receiving
Facility  Type of Reuse  Capacity Treatment Train Processes Streams
Facility 1 Plant 1a: 15 mgd Primary,2 secondary® (nitrifying/ Tertiary effluent —
Surface spreading 57 ML/day denitrifying), tertiary filtration, Spreading basin
disinfection (chlorine), surface Monitoring wells
spreading
Plant 1b: 25 gpm Primary,2a MBR Primary effluent —
Pilot MBR 95 L/min After MBR
(ZeeWeed™ 500c)
Facility 2 Plant 2: 88.5 mgd Primary,a secondary® (partly Tertiary effluent —
Stream flow 335ML/day nitrifying/denitrifying), tertiary After UV
augmentation filtration, disinfection (UV)
Facility 3 Plant 3: Primary,a secondary® treatment Secondary —
Provision of feed effluent prior to
to Plant 4 MF
Facility 4 Plant 4: 6 mgd Feed from Plant 3, disinfection After MF —
Direct injection 23 ML/day (chloramine), MF, RO, UV/H.0z, After RO
direct injection After AOP
Facility 5 Plant 5: 20 mgd Primary,2 secondary® (nitrifying), Secondary —
Surface water 76 ML/day chemical P-removal, tertiary effluent
augmentation filtration/ultrafiltration, pre- After ultrafiltration
ozonation, GAC, disinfection After pre-ozone
(ozone) After BAC
After ozone
Facility 6 Plant 6: 21 mgd Primary,2 secondary® (partly Tertiary effluent —
Stream flow 79 ML/day nitrifying/denitrifying), tertiary After
augmentation filtration, disinfection (chloramine) chloramination
Facility 7 Plant 7: 40 mgd Primary,2 secondary® (partly Secondary Discharge (after
Surface spreading 151 ML/day nitrifying), disinfection effluent chloramination)
(chloramine), surface spreading After River/
chloramination riverbank wells
Spreading basin
Monitoring wells
Facility 8 Plant 8: 14 mgd Primary,a secondary,b tertiary Tertiary effluent —
Direct injection 53 ML/day treatment, disinfection After
(chloramine), MF, RO, direct chloramination
injection After MF
After RO
Monitoring wells
Facility 9 Plant 9: 2.5mgd Primary,a secondary® (partly Secondary —
Surface spreading 9.5 ML/day nitrifying/denitrifying), disinfection effluent
(chloramine), rapid infiltration After
basin chloramination
Monitoring wells
Facility 10 ~ Plant 10: 5 mgd MBR, disinfection (UV), spreading Before MBR —
Surface spreading 19 ML/day basins, RO, UV/H20; After MBR
After UV
Prior and after
RO
Facility 11 Plant 11: 120 mgd Primary,2 secondary® (partly — River
Surface water 454 ML/day nitrifying/denitrifying) disinfection
augmentation (chlorine)

aPrimary treatment: mechanical treatment.
bSecondary treatment: biological treatment, usually by activated sludge (Facility 7 is employing trickling filters).

BAC - biologically-active carbon filtration

ML/day - Million liters per day; mgd — million gallons per day

WateReuse Foundation

13



2.3.1.3 Shipment and Storage

Once the samples were collected, they were split on site and, if needed, shipped overnight to
SNWA, UC, and CSM in ice-packed coolers. Upon arrival, samples were logged and stored
at 4 °C pending further analysis. For GC/MS, GC/MS-MS, and LC/MS-MS analyses,
samples were extracted within 2 weeks. The extracts were stored at 4 °C until analyses of
extracts were completed. Field and laboratory blanks were processed like field samples.

2.4 LABORATORY-AND PILOT-SCALE UNIT OPERATIONS

In addition to full-scale evaluations of individual unit operations, experiments were
conducted to assess the removal of surrogate parameters and indicator compounds in
laboratory- and pilot-scale facilities. By spiking of the laboratory- and pilot-scale facilities
with a mixture of wastewater-derived contaminants, findings related to contaminant removal
in various full-scale unit operations were verified without the complications associated with
fluctuations in influent concentrations and uncertainties associated with quantification of
contaminants near detection limits during monitoring of full-scale facilities. For this task,
representative unit operations, such as SAT, advanced oxidation (i.e., ozone/hydrogen
peroxide), NF, and RO treatment, as well as an MBR, were employed.

2.4.1 Soil-Column System Simulating SAT

The fate and transport of surrogate parameter and indicator compounds present in recycled
water during SAT were investigated under controlled conditions by using an existing
laboratory-scale soil-column system at CSM. The column setup consisted of four 1-m acrylic
glass columns (15-cm inner diameter) in series connected through Teflon tubing (Figure 2.1).
The soil used in the column system represents aquifer material of the Aqua Fria River alluvial
in Arizona (dso = 0.8 mm), which is low in soil organic carbon content (less than 0.1%). The
soil in this system provides a surface to which microorganisms can attach. The important
element of SAT is the thriving biologically active community in these soil columns that is
common to all SAT projects and representative of full-scale operations.

S i

Figure 2.1. Soil-column system at CSM simulating anoxic, saturated flow
conditions.

14 WateReuse Foundation



The column system was operated in plug-flow mode under anoxic and saturated flow
conditions and at a flow rate of 1.0 mL/min or a loading rate of approximately 0.8 m/day. The
hydraulic travel time in this column system consisting of four 1-m columns was
approximately 6 days per 1-m column, simulating a total of 25 days of subsurface treatment.
Travel times were previously determined through breakthrough tests using conservative
tracers (Rauch, 2005). The columns had been continuously fed with secondary or tertiary
treated-type wastewater for over 9 years. The column feed was regularly sparged with
nitrogen to keep dissolved oxygen concentrations below 2.0 mg/L. Sample water flowed
through the column for approximately 3 months. The system was fed with water from the
South Platte River, which is primarily comprised of treated wastewater from the Denver
metropolitan area. Liquid samples for water quality analysis were collected from the
feedwater, the first and fourth columns of the system representing different travel times.
Samples from these locations were analyzed for surrogate parameters and indicator
compounds.

2.4.2 Laboratory-Scale Ozonation Facility

Laboratory-scale oxidation studies were conducted at SNWA’s laboratory-scale ozonation
facility. The laboratory-scale plant design consists of a 12-cell, continuous-flow ozone
contactor constructed with inert materials such as glass, fluorocarbon polymers, and stainless
steel (Figure 2.2). The 12-contactor cells each have a hydraulic residence time of 2 min, for a
total of 24 min. A 55-gal (200-L) stainless steel drum was used to feed tertiary-treated
wastewater effluent samples from Facility 2 at a design flow rate of 1 L/min into the system.
The applied ozone dose varied among 2, 3.6, and 7 mg as Os per L. The experimental
conditions for the experiments are summarized in Table 2.3. Grab samples were collected
prior to and during the spiking experiment. Ozone was injected into cell 1 with countercurrent
flow through a fritted glass diffuser producing a bubble size of 10 to 20 um. Samples were
collected after contact times of 6 and 18 min (2 and 3.6 mg of ozone/L) and 2, 6, and 18 min
(7.0 mg of ozone/L) where the ozone residual concentration was measured as zero at these
contact times. Additional experiments were performed with hydrogen peroxide (H,0,)
applied in addition to ozone with dosages varying among 1, 2, and 3.5 mg/L. Experimental
conditions including the use of hydrogen peroxide are also summarized in Table 2.3.

Figure 2.2. Laboratory-scale ozonation testing setup.

WateReuse Foundation 15



Table 2.3. Experimental Conditions Employed in Laboratory-Scale
Ozonation Facility

Experiment No. (C;)zone Hydrogen Peroxide Contact Time
oncn Concn (min)
(mg/L) (mg/L)
1 2.0 - 6
2 3.6 - 18
3 7.0 - 2,6,18
4 2.0 1.0 10
5 2.0 2.0 10
6 7.0 35 2,6,10

2.4.3 Pilot-Scale NF Membrane Skid

During this study, CSM operated a mobile two-stage pilot-scale membrane skid with a
capacity of approximately 18 gpm (68 L/min) using MF-treated feedwater at Facility 8
(Figure 2.3). The membrane skid was utilizing 4040 spiral wound NF-4040 elements
(Dow/Filmtec) capable of simulating the hydraulics and recovery of a full-scale two-stage
RO train. The membranes were configured in a 2:2:1:1 pressure vessel array with each
pressure vessel holding 4, 3, 4, and 3 elements, respectively. This design has been proven to
simulate a two-stage full-scale train employing seven 8040 elements per vessel. The pilot is
equipped with a customized supervisory control and data acquisition system to monitor and
log flux, pressure, and selected water quality parameters online (e.g., pH, temperature, and
conductivity). For further details, please see Drewes et al., 2008.

Figure 2.3. Pilot-scale membrane skid operational at a full-scale RO facility.

16 WateReuse Foundation



The skid was operated at a specific flux of approximately 0.1 gfd/psi (0.028 L/m* h kPa) and